
Document no: 32105801/SIDEngineeringReport
Version: Final

December 2025

Water Supply Project Eastern and 
Midlands Region - SID Engineering 
Report



Water Supply Project Eastern and Midlands Region - SID Engineering Report

32105801/SIDEngineeringReport



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

SID Engineering Report (F01)  ii 

 

Contents 

1. Introduction .................................................................................................................................. 1 

1.1 Extent of the Proposed Project ...................................................................................................... 1 

1.2 Objectives of Report ...................................................................................................................... 8 
[...]
182. Section 10.2 defines the Pipeline Corridor for the Treated Water Pipeline design and this corridor and the 

construction flexibility that it provides also apply to the RWRM. Specifically the 20m Pipeline Corridor 

provides horizontal construction flexibility, as described in Section 10.2.1, to amend the alignment of the 

RWRM in order to overcome on-site obstacles / constraints. This level of construction flexibility is within 

normal construction practice. 

183. Similarly, the same vertical construction flexibility defined in Section 10.2.3 provides the scope to amend 

the vertical alignment of the RWRM in order to overcome on-site obstacles.  

184. Due to the short length of this section of the pipeline forming the RWRMs, the fact that it would be a twin 

pipeline and the comparatively long section of trenchless crossing within the RWRMs, means that the 

practical level of construction flexibility would be less for the RWRM compared with the Treated Water 

Pipeline.  

4.3 Design 

185. The RWRM would consist of two 1,500mm steel pipes. These would be approximately 2km in length and 

would run in parallel with one another with a minimum separation distance of 2-6m. 

186. The design for the RWRMs has been focused on ensuring a reliable supply, taking account of the fact 

that the RWRMs have to transport raw water. Consequently, twin pipelines have been chosen for the 

design of the RWRMs, to enable cleaning or maintenance of one main, while the other is still in operation. 

The RWRMs would be cross connected within the RWI&PS Building substructure. A second cross 

connection would be made immediately upstream of the Raw Water Balancing Tanks (RWBTs) at the 

WTP site. As a result, it would be possible for either RWRM to be taken out of service for cleaning, without 

interruption of raw water supply to the WTP. 

187. The RWRMs would be laid generally at a minimum depth of cover of 1.2m above the crown of the pipe. 

Two sections of the RWRMs would be laid with deep cover. The first section would be adjacent to the 

RWI&PS and would form part of the deep excavation for the substructure. The second section, at a depth 

of 8.8m, lies east of the R494 crossing and would be installed using trenchless construction.  

188. Each 1,500mm nominal diameter steel pipe has been designed to be able to withstand the pressure 

needed to pump the peak volume of water needed in 2050 (i.e.300Mld). 

189. Ancillary pipeline features for the RWRM such as Line Valves and Lay-Bys are described in Section 11. 

The RWRM would have one Line Valve on each pipe immediate west of the R494 crossing and two air 

valves on each pipe. The Line Valve would be in a permanent below ground chamber. A permanent lay-

by would be required at the Line Valve. This would be on the R494, adjacent to the Line Valve and would 

be used to facilitate safe access off the road for inspection and maintenance purposes. Cathodic 

Protection would be used on the RWRM as described in Section 10.8.5. 



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

 

SID Engineering Report (F01)   38  

 

4.4 Pipeline Alignment 

190. The proposed RWRMs would extend in a generally east-south-easterly direction from the RWI&PS for 

850m through local forestry and open agricultural grassland, crossing a disused railway, within the 

townland of Coolnadornory as far as the R494 (RDX001).  

191. From the R494, the proposed RWRMs would continue in an east-north-easterly direction, through further 

agricultural grassland and forestry in the townlands of Kilmaglasderry and Knockadromin, before entering 

the WTP at Incha Beg.  

4.5 Construction 

192. The method of construction would be consistent with that set out for the Treated Water Pipeline in Section 

10.6. 

4.6 Testing and Commissioning  

193. The testing and commissioning of the RWRMs would be consistent with that described for the Treated 

Water Pipeline in Section 10.7. 

4.7 Operation and Maintenance 

4.7.1 Operation 

194. The general operation and maintenance requirements for the RWRMs are the same as the Treated Water 

Pipeline as described in Section 10.8.  

195. The RWRMs would allow the transfer of up to 300Mld of raw water. The twin pipeline design allows for 

one RWRM to be taken out of service for cleaning and maintenance while still providing the uninterrupted 

raw water requirement through the other RWRM. The RWRMs would be cross connected to allow flow to 

be diverted into one single rising main if the other is out of service for cleaning or maintenance. 

196. The RWRMs would deliver raw water into the RWBTs via cascade chambers at the head of the WTP. 

The cascade chambers would aerate the water and assist in precipitation of iron or manganese prior to 

entry into the treatment process. 

197. The operational control of the water within the RWRM would be at the infrastructure sites at either end 

i.e. the RWI&PS and WTP. 

4.7.2 Surge Management 

198. Raw Water Surge Vessels are included at the RWI&PS to control the normal transient pressures arising 

from start-up, shut-down and trip of the pumps. Four Raw Water Surge Vessels, two for each RWRM, are 

proposed each with a capacity of 89m3. Each vessel would require compressed air with a permanent 

compressor to maintain air volumes at pressure within the air vessel, and these have been included in 

the RWI&PS layout.  

4.7.3 Maintenance  

199. The RWRMs would require cleaning and maintenance as they would transfer raw water from Parteen 

Basin which would include silts and suspended solids. These would accumulate in the pipes over time 



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

 

SID Engineering Report (F01)   39  

 

and the pipes would need to be cleaned on a planned, intermittent basis. Experience in the operation of 

the RWRMs would dictate the frequency of cleaning but it is anticipated that this would occur once a year. 

200. Provision has been made to allow each of the twin RWRMs to be emptied to a RWRMs Scour Tank. This 

tank would be located underneath the microfiltration buildings at the RWI&PS and would allow the 

RWRMs to be emptied for maintenance or in emergency without having to discharge any water back to 

Parteen Basin. The capacity of the RWRMs Scour Tank, at approximately 3,000m3, would allow for either 

RWRM to be emptied in sections. 

201. The RWRMs would be laid at gradients that would allow approximately a 1,500m length of mains (from 

the RWI&PS to the Air Valve at Chainage RW – 1590) to be drained by gravity back to the RWRMs Scour 

Tank.  

202. Drained water can then be pumped through the second operational RWRM to the WTP.  

203. The section of RWRMs from the Air Valve (at RW – 1590) to the WTP would be drained by gravity to the 

Tank Draindown Management and Commissioning Lagoons in the WTP site.  

204. Two RWRMs Swab Chambers would be constructed on each RWRM: one at the RWI&PS site and one 

within the boundary of the WTP site. These chambers would allow pipe cleaning ‘swab’ devices, 

colloquially known as ‘pigs’, to be inserted into the pipes from time to time to clean the internal walls of 

the pipes. The ‘pigs’ fit snugly within the pipe, dislodging deposits on the inner walls while being driven by 

water pressure from behind, and flushing water delivered through nozzles in the ‘pig’ serves to move 

dislodged deposits in a flushing flow ahead of the moving ‘pig’. 

205. When one of the RWRMs is being cleaned with swabs, these would be introduced into the mains at the 

WTP site and driven down towards the RWI&PS site. Any debris from the pipe would be drained, via the 

RWRMS Swab Chambers at the RWI&PS site, to the RWRMs Scour Tank. From there it would be 

returned to the Inlet Chambers and recirculated.   

206. Settled washwater would be pumped from the RWRMs Scour Tank, via a floating-arm draw-off, back to 

the Inlet Chambers from where it would be pumped onward to the WTP via the other, operational RWRM. 

Solids settled out in the RWRMs Scour Tank would be removed periodically from site to an appropriately 

authorised facility in accordance with the requirements of the Waste Management Act 1996 (as amended).  

207. Other maintenance activities would be the same as set out in Section 10.8 and Section 11. 

4.7.4 Monitoring 

208. The main monitoring on the RWRM would be to check for a breakout and build-up of invasive species. 

Otherwise, the only monitoring would be the system wide operational monitoring using the SCADA 

system.  

209. The Cathodic Protection would provide advance warning on any deterioration in the integrity of the 

pipeline.  



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

 

SID Engineering Report (F01)   40  

 

5. Water Treatment Plant  

5.1 Purpose 

210. The purpose of the WTP is to treat the raw water, pumped from the RWI&PS in order to achieve the 

drinking water standard set out in the European Union (Drinking Water) Regulations 2014 (as amended).  

211. The WTP has been designed to be able to produce a peak output of 300Mld. The design of certain process 

units is based on 317Mld to account for the re-circulation of process washwater.  

212. The HLPS at the site would then deliver the treated water to the BPT via the first section of the Treated 

Water Pipeline. The main components of the WTP and HLPS are illustrated in Image 5.1. The WTP site 

is located immediately north of dense woodland in open fields. The site would be approximately 30ha, 

(excluding the access road described in Section 5.2.20). This would comprise of approximately 29.1ha of 

permanent land take and a further, approximately 0.9ha of land only required temporarily during 

construction.19   

 

Image 5.1: Infographic Overview of the Water Treatment Plant 

5.2 Design 

5.2.1 Treatment Process 

213. The proposed treatment process is based on three treatment streams, one through each of the treatment 

modules. The proposed treatment process streams include: 

 
19 These totals are affected by rounding to one decimal place. 



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

 

SID Engineering Report (F01)   41  

 

• pH correction 

• Enhanced coagulant and polyelectrolyte dosing 

• Flocculation and clarification 

• First stage filtration (Rapid Gravity Filtration (RGF) – enhanced individual filtration) 

• Second stage filtration through Granular Activated Carbon (GAC) filters and iron and manganese 

rapid gravity filters 

• Disinfection with UV and dosing of low levels of chlorine into the final water, to prevent build-up of 

slime in the treated water pipe. 

214. The main Infrastructure elements of the WTP are detailed in Table 5.1. 

Table 5.1: Main Infrastructure Elements – Water Treatment Plant  

Infrastructure 

Element 
No. Length Width 

Height Over 

Finished 

Ground Level 

Plan Area 

Each Overall 

RWRM Swab 
Chambers 

2 No. 26.0m 21.0m 1.2m n/a n/a 

Raw Water 
Balancing Tanks 

2 No. 65m Φ20 n/a 

Roof Slab 
4.8m  3,318m² 6,636m2 

Cascade 8.5m  

Chemical Dosing 
Manifold Building 

1 No. 

Superstructure
76.8m 

Superstructure
35.0m 

11.2m 2,310m² 2,310m² 

Substructure 
76.4m 

Substructure 
42.4m 

5.5m (depth) 2,184m² 2,184m² 

Water Treatment 
Module Buildings 

3 No. 141.3m 58.6m 15.6m  8,280m² 24,841m² 

Used Washwater 
Equalisation and 
Settlement Tanks 

8 No. 
30.0m 
(internal) 

20.0m 
(internal) 

10.4m 600m² 4,800m² 

Post Filtration 
Chemical Dosing 
Building  

1 No. 

Superstructure
70.0m 

Superstructure
39.3m 

7.6m 2,749m² 2,749m² 

Substructure 
28.0m 

Substructure 
38.0m 

5.6m (depth) 1,064m² 1,064m² 

Backwash Water 
Tank and Pumping 
Station  

1 No. 

Superstructure 
31.2m  

Superstructure 
14.8m 

6.0m 462m2 462m2 

Substructure 
43.4m 

Substructure 
30.9m 

10.4m (depth) 1,341m2 1,341m2 

Clear Water Storage 
Tank    

2 No. with 
4 No. 
Cells 

40m  

(internal) 

65.6m 
(internal) 

1.3m 2,624m² 10,496m² 

High Lift Pumping 
Station 

1 No. 

Superstructure 
43.8m 

Superstructure 
24.8m 

6.2m 

1,083m² 1,083m² 
Substructure 
43.8m 

Substructure 
24.8m 

12.5m (depth) 

High Lift Surge 
Vessels 

5 No. 8.8m 
3.8m Φ 

(external) 
5.0m 33m² 165m² 

Sludge Balancing 
Tanks  

4 No. n/a 
10.0m Φ 

(internal) 
0.2m 79m² 314m² 

 
20 Φ symbolises diameter 



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

 

SID Engineering Report (F01)   42  

 

Infrastructure 

Element 
No. Length Width 

Height Over 

Finished 

Ground Level 

Plan Area 

Each Overall 

Sludge Thickeners  4 No. n/a 
12.0m Φ 

(internal) 
3.0m 113m² 452m² 

Sludge Forward 
Pumping Station 

2 No. 12.2m 7.4m 2.5m 90.5m2 181m²  

Sludge Storage 
Tanks 

6 No. 8.8m 

(internal) 

8.8m 

(internal) 

5.7m 77.5m2 465m2 

Sludge Storage Silo 2 No. n/a 4.0m Φ 13.9m 12.5m² 25m² 

Sludge Dewatering 
Buildings 

2 No. 38.8m 28.1m 13.1m 1,093m² 2,185m² 

Washwater 
Settlement Building 

1 No. 50.8m 29.7m 13.5m 1,511m² 1,511m² 

Tank Draindown  
Lagoons 

2 No. 77.6m 43m 7.0m (depth) 3,337m2 6,674m2 

Lagoon Pumping 
Station 

1 No. 
12.0m 
(internal) 

10.4m 
(internal) 

0.2m 125m2 125m2 

Control Building (2 
storeys) (including 
Visitor Centre) 

1 No 

(internally 
separated) 

72.7m 30.0m 10.2m 2,181m2 4,362m2 (Both parts) 

38 kV electricity 
substation site 

1 No. 40.2m 36.0m 
4.7m for the 
Switchgear 

1,447m2 1,447m2 

Switchgear Building 1 No. 14.8m 9.3m 3.5m 138m² 138m² 

Power Distribution 
Building 

1 No. 43.5m 11.0m 6.3m 483m² 483m² 

Sludge Storage 
Buildings 

2 No. 72.9m 40.0m 8.1m 2,916m² 5,832m² 

Bat House 1 No. 3.3m 3.3m 3.8m 10.9m2 10.9m2 

215. The main and substantial overground structures at the WTP include:  

• Water Treatment Module Buildings 

• RWBTs 

• Sludge Storage Buildings 

• Sludge Dewatering Buildings with adjacent holding tanks and sludge silos 

• HLPS and Surge Vessels 

• Control Building integrated with Visitor/Interpretive Centre. 

5.2.2 Treatment Streams  

216. Three treatment modules have been included in the proposed layout, each with a treated water design 

output capacity of 100Mld under peak operating conditions, with sufficient operational redundancy and 

resilience for cleaning and maintenance. The three treatment modules would operate as three discrete 

process streams, each operating independently and in parallel. 

217. Table 5.2 summarises the output capacity of the WTP under normal operations and the maximum output 

capacity achievable. 



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

 

SID Engineering Report (F01)   43  

 

Table 5.2: Summary of Design Criteria and Capacities of the Proposed Treatment Process 

No. of 
Modules 

 
No. of Clarifiers 

(and in Operation) 
 

Clarification 
Rate (m/hr) 

No. of Filters 
(and in Operation) 

Filtration Rate (m/hr) 
Maximum Output 

Capacity (Mld) 

3 18 (14) 5.82 24 (18) 9.48 300 

5.2.2.1 Raw Water pH Correction 

218. The raw water pH correction design is based on dosing sulphuric acid (96%) at a dose rate of 30mg/l in 

order to achieve a pH level of 6.2 to 6.5 to optimise coagulation.   

5.2.2.2 Coagulation and Flocculation 

219. The coagulation design is based on dosing 8% liquid aluminium sulphate Al2(SO4)3 at a dose rate of 

250mg/l, as per IW-TEC-900-03 (Uisce Éireann 2023b). Aluminium sulphate was chosen as it is the most 

effective for charge neutralisation at a pH of between 5.00 – 5.50 but should be maintained at 

approximately 6.2 to balance the risk of soluble aluminium at lower pH. 

220. The flocculation design is based on dosing polyelectrolyte at a dose rate of 0.3mg/l and a retention time 

of 30mins in the flocculation tank. 

5.2.2.3 Clarification  

221. The clarifier design is based on delivering an output of 300Mld with 14 out of 18 clarifiers in operation (n-

1 in each building, minus another one), based on throughput divided by 20hrs and incorporation of tube 

settlers. This equates to a surface loading rate of 5.82m/h. 

5.2.2.4 Rapid Gravity Filters (First Stage) 

222. RGF (first stage) design is based on delivering an output of 300Mld with 18 out of 24 filters in operation 

(n-2 in each building), based on throughput divided by 20 hrs. This equates to a filter loading rate of 

9.5m/h.  

5.2.2.5 Manganese Filters 

223. Manganese filters have been included even though the range of manganese in the raw water is 0.5µg/l 

to 10.0µg/l, with a 95%ile value of 6.8µg/l. Design is based on the Uisce Éireann performance target for 

manganese, i.e. 25.0µg/l in 99% of samples. The design is based on 20 out of 24 filters in operation (n-1 

in each building, minus another one). 

5.2.2.6 GAC Filters 

224. The filtration design is primarily based on optimising the coagulation flocculation clarification (CFC) 

process such that organics are removed to an extent that Trihalomethane Formation Potential (THMFP) 

is sufficiently low. To further reduce the organic carbon present in the raw water, GAC filters have been 

incorporated as second stage filters. 

225. A pilot water treatment plant was set up by Uisce Éireann at Clareville to treat the source water from the 

Lower Shannon and the Ardnacrusha Headrace Canal across seasonal and quality variances. Results 

from a range of operating scenarios at Clareville WTP between 2019 and 2021 were used in assessing 



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

 

SID Engineering Report (F01)   44  

 

the use of GAC filters as part of the specimen design. GAC filters are designed based on achieving 20 

minutes Empty Bed Contact Time for 30% of total flow, with n-2 filters in operation. The design includes 

seven filters in each building, with a media depth of 2.5m (total media volume 1,583m3). 

226. GAC filter media needs to be replenished periodically as it loses its effectiveness over time. This is 

described in Section 5.5.3. 

5.2.2.7 pH Correction (Post First Stage Rapid Gravity Filters) 

227. The final pH correction would be achieved by dosing liquid sodium hydroxide (25%) at 35mg/l downstream 

of manganese and GAC filters, as per IW-TEC-900-11-01 (Uisce Éireann 2023a). This would be mixed 

by a paddle mixer. 

228. The target pH requirements are: 

• 7.5 to 8.0 (Table 12 IW-TEC-900-11-01 (Uisce Éireann 2023a) for alkalinity > 50mg/l  

• Target final water alkalinity is 30 to 150 mg/l.  

229. From jar tests (2017 to 2024) pH is to be elevated from 6.4 to 8.0.  

230. The bulk storage requirements were as per IW-TEC-600-06-01 Chemical Storage Systems – Bulk Storage 

of Liquid Chemicals (Uisce Éireann 2023d). It was calculated that:  

• Daily use of caustic soda 4.7m3/d (at 154Mld), 40 days storage = 188m3 

• Daily use of caustic soda 8.7m3/d (at 300Mld), 40 days storage = 348m3. 

231. The current design has six caustic soda storage tanks each with a capacity of 10m3 giving a total capacity 

of 60m3. 

5.2.3 Treatment Module Buildings 

232. Each treatment stream has its own Water Treatment Module Building, with each housing the main stages 

of treatment including flocculation, settlement, RGF, and manganese and GAC filtration. Each building 

would include six settlement tanks and eight filter units and solar panels on the south-facing roof sections. 

Circulation walkways and safety railings around all the tanks would also be included in these buildings.  

233. Each building would be 141.3m long, 58.6m wide and up to 15.6m tall.  

234. The Water Treatment Module Buildings would also house an inflow splitting chamber; a flocculation tank; 

polyelectrolyte, caustic soda, and brine/hypochlorite storage and dosing areas; a chemical reception area 

for these; space for air compressors and air blowers; a wet chemistry room; a main control and data room; 

and an instrumentation/inverter room for solar panel electricity management. All chemical storage areas 

within each of the buildings would be bunded.  

235. At low level, waterworks sludge draw-off pipework from the settlement tanks would be provided in 

desludging galleries between the settlement tanks, and water at different stages of treatment would be 

decanted at high level and channelled to downstream stages of the process. 

5.2.4 Raw Water Balancing Tanks  

236. Two RWBTs, each with a 65m diameter and a water depth of 4.4m would have a total volume of 29,466m3. 

The purpose of the RWBTs is to permit the WTP to operate at a steady continuous pace, even if the raw 



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

 

SID Engineering Report (F01)   45  

 

water pumps at the RWI&PS are not operational. Each tank can be isolated, if required, and drained for 

maintenance to the tank draindown and commissioning lagoons, which would be located in the south-

eastern area of the WTP site. The tanks would be capable of storing approximately 4.5 hours of water at 

an output of 154Mld and approximately 2.25 hours of storage at peak output of 300Mld. 

237. The RWBTs would be located at the highest point in the WTP site, with a Top Water Level of 59.9mAOD, 

to facilitate gravity flow through the treatment works.  

238. The roof of the raw water balancing tank would be 4.8m over finished ground level, and a smaller Inlet 

Cascade Structure would sit above the inlet, with a height of 3.6m over the roof level. This inlet cascade 

structure would have louvred vents and would house the inlet pipe, and the cascade structure, to aerate 

and disperse the inflow and absorb the kinetic energy of the pumped inflow. 

239. In the event of an invasive species breakthrough, one of the Raw Water Balancing Tanks can be taken 

out of service for inspection, cleaning and maintenance, while the full flow is passing through the other 

tank. 

240. Co-settled supernatants, filtrates/centrates, backwash waters and filter run to waste waters would be 

returned to the head of the works. These would be blended with the incoming raw water in the incoming 

raw water pipelines and provided with a nominal 15 to 30 minute retention time in the RWBTs at the head 

of the works. 

5.2.5 Chemical Dosing Manifold Building 

241. The Chemical Dosing Manifold Building would house the preliminary stages of treatment which would 

bring the water to an optimum pH for the later stages of treatment to operate most efficiently. Each of the 

treatment modules would have a 1,400mm nominal diameter inlet pipe, dosing point with sulphuric acid 

for pH adjustment, regulating flow meter and valve, and aluminium sulphate (also known as ‘alum’) dosing. 

This building also houses the reception area for, and storage of, chemicals with eight sulphuric acid 

storage tanks and eight liquid alum bulk storage tanks. It includes a raw water quality instrumentation 

room, a motor control centre and instrumentation panel. 

242. Chemical storage tanks typically hold approximately 40 days’ supply. Sulphuric acid storage volume is 

based on 40 days storage at a daily use of 5.2m3. Alum storage volume is based on 40 days storage at a 

daily use of 59m3. 

243. The Chemical Dosing Manifold Building is designed to house the main flow pipework in a central 

basement 5.5m below external finished ground level and would also include a gantry crane. Chemical 

storage tanks would be located on either side of the central basement and be bunded in an area below 

external finished ground level. The instrumentation and control room would be positioned above the 

central basement, with a roof ridge line in this area of 11.2m over finished ground level. 

5.2.6 UV Dosing and Post Filtration Chemical Dosing Building  

244. To protect against pathogenic bacteria, viruses and protozoa in the treated water leaving the plant, UV 

light treatment has been allowed for. The UV Dosing and Post Filtration Chemical Dosing Building would 
[...]
340. Suitable excavated material would be reused on-site in cut and fill operations and reprofiling the site. This 

material would be selected and managed for storage, and consolidated properly at the correct moisture 

content, and soils at source would be verified as free of contamination arising from any previous land use, 

before being reused. This would allow for excavated material from construction on the WTP site to be 

effectively managed, as the quantities of excavated material and imported material would balance the fill 

material required to make up finished levels on-site, and site landscaping. It is expected that all excavated 

material arising on the WTP site would be reused there. 

341. It is anticipated that the Construction Phase of the WTP would result in a material deficit of approximately 

99,500m3. This shortfall would be made up using surplus excavated material from the RWRMs, RWI&PS, 

and the Treated Water Pipeline.  



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

 

SID Engineering Report (F01)   58  

 

342. Imported fill brought to the WTP site would be firstly deposited in the area denoted as Construction 

Sequence 2 (refer to EIAR Figure 5.29 for further detail) to raise site levels to the required level to allow 

construction of the Water Treatment Module Buildings. Once this has been achieved, further imported 

material would be deposited in the area denoted as Construction Sequence 3 (EIAR Figure 5.29), bringing 

the site levels in this area up to that required to allow construction of the UWWESTs, and other tanks, the 

Sludge Storage Tanks, the Sludge Dewatering Buildings and the Sludge Storage Buildings, and the UV 

Dosing and Post Filtration Chemical Dosing Building. 

5.4 Testing and Commissioning  

343. WTP testing and commissioning can only be carried out once the RWI&PS and RWRM have been tested 

and commissioned. 

344. Commissioning and test water for the WTP would be provided from Parteen Basin, via the RWI&PS and 

the RWRM.  

345. All major plant, pumps and motors, transformers, and high voltage (HV) and low voltage (LV) control 

panels to be installed in the WTP would be witness-tested at their respective places of manufacture prior 

to shipping to site. 

346. All control system PLCs and I/O panels would be bench-tested with a comprehensive suite of simulated 

inputs to confirm that the outputs and alarms are in accordance with the detailed Functional Design 

Specification developed from the Control Philosophy during detailed design and subject to rigorous formal 

safety reviews.  

347. Following cleaning and dry inspection of all tanks, penstocks and chambers in the WTP, the RWBTs 

would be filled by forward pumping from the RWI&PS. Once these tanks are tested and passed for water 

tightness, the water can be used to test the individual tanks and treatment units in the plant and to 

commission the treatment processes themselves. 

348. Initial commissioning of the treatment works would be carried out incrementally and using only a fraction 

of the ultimate flow. The process commissioning phase would begin with a single treatment sub-stream 

within Treatment Module 1, using a single settlement tank with two rapid gravity filters at 50% of their 

design capacity.  

349. Commissioning would be possible at a low rate (approximately 10Mld) and initially the water used in 

commissioning would be re-circulated through the plant. This would be done by discharging the treated 

water to one cell of the CWSTs and rather than pumping it forward to the BPT, it would be drained back 

to the Tank Draindown and Commissioning Lagoons on site and recirculated to the RWBT at the head of 

the works. 

350. When the water quality has reached a sufficient standard, it would be used initially as test water for tanks 

throughout the WTP site, and finally the through flow would be allowed to discharge forward to the 

CWSTs, available for testing and commissioning of the HLPS. 

351. For the rest of the process commissioning, flows would gradually be increased (by activating further 

treatment sub-streams within Treatment Module 1) until the full Module is operational.  

352. In the second stage of the commissioning process, the flow would be increased from 10Mld to 20Mld and 

flows at this level would be monitored and increased as required so that the flow from one full treatment 

module would be available for the commissioning of the Treated Water Pipeline from the WTP to the BPT 

and the HLPS. The same procedure would be followed for the second and third treatment modules. 



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

 

SID Engineering Report (F01)   59  

 

5.5 Operation and Maintenance 

5.5.1 Operation  

353. The WTP would be configured as three separate treatment modules, each operating independently and 

in parallel. Each of the three treatment modules in the WTP would be able to deliver up to 100Mld with 

some units offline in each module for cleaning or maintenance. 

354. Any one treatment module may be isolated for investigation, or taken out of service, and returned to 

service under proper ramping up and ‘run to waste’ protocols. 

355. Raw water would enter the WTP at the RWBTs. The RWBTs would control the flow of the water coming 

into the WTP and would allow water to be stored temporarily. This would manage the rate of water flowing 

through the WTP and allow the WTP to operate at a steady continuous pace.   

356. The water would then pass through chemical dosing, the water treatment process and the UV Treatment 

and Post Filtration Chemical Dosing Building. 

357. The CWSTs and HLPS sit at the end of the treatment process. The CWSTs store clean water temporarily 

so that the onward flow of water through the pipeline can be controlled. The HLPS would pump the water 

through the Treated Water Pipeline from the WTP to the BPT. 

358. The HLPS would be the interface between the CWSTs at the WTP and the Treated Water Pipeline from 

the WTP to the BPT. It would be fully automated with all alarms and signals being fed back via the SCADA 

system to the main control room. 

359. The number of pumps running at any given time would be dependent on the flow rate. One 

backup/standby pump over those necessary to deliver the full flow has been included to provide resilience 

in the case of a pump fault requiring it to be offline. Variable speed pumps would be installed to allow 

control start and shut down of the system as well as the flow output of the HLPS to be matched more 

precisely to the output of the WTP.  

360. Automatic duty rotation of the pumps and other plant would ensure reasonably consistent wear; although 

for large pump installations such as this, it is becoming normal practice to have asymmetric rotation so 

that not all planned plant replacement falls at the same time, thus improving resilience. 

361. The WTP would be permanently staffed and would control the operation of the whole of the Proposed 

Project, on a day to day basis. Therefore, the tasks set out in Section 10.8 would be managed from the 

WTP. In particular, the WTP would control abstraction, RWI&PS and the WTP processes to provide the 

Set Point Flow (SPF)22 into the CWSTs. Usual minor variations would be accommodated within the 

operating range of the CWSTs.  

5.5.2 Surge Management 

362. Surge management would be provided through the surge vessel described in Section 5.2.12. 

363. The surge protection system is passive and requires no active intervention. It would run fully automatically 

with its own PLC and electrical power supply. 

 
22 Uisce Éireann would determine the required daily output from the Proposed Project up to a week in advance with only relatively minor 

adjustments 12 hours in advance. This required output is the Set Point Flow. 



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

 

SID Engineering Report (F01)   60  

 

5.5.3 Residues 

364. Residues would be produced at the WTP from the following processes: 

• Coagulation sludges produced by the coagulation and settling of natural turbidity 

• Liquid and particulate waste produced from the cleaning of the sand filters 

• GAC media would be taken off site periodically for replenishment 

• Other chemical additions such as the addition of polyelectrolyte. 

365. The water treatment process creates a residual waterworks sludge, as the coagulant chemical binds up 

the organic material into an insoluble form, which is then removed from the settlement tanks. The material 

backwashed from the various filtration stages also contributes to the volume of sludge from the water 

treatment process. 

366. All residual solids would be thickened, after being balanced in a Sludge Balancing Tank. The sludge draw-

off from the sludge blanket clarifiers would drain to Sludge Balancing Tanks before being pumped to 

picket fence thickeners. Settled sludge would also be pumped to the Sludge Balancing Tanks before 

being pumped to picket fence thickeners.  

367. Sludge from the picket fence thickeners, at typically 1-3% dry solids, would be pumped to a sludge 

dewatering plant, which would include plate presses to bring the dry solids content of the sludge cake to 

approximately 25%. Supernatant from the picket fence thickener and expressate from the sludge 

dewatering process would be pumped, via the washwater treatment side stream, to the RWBTs at the 

head of the treatment process. The total sludge cake storage volume is 9,280m3, which equates to six 

months storage at 154Mld. 

368. GAC filter media needs to be replenished periodically as it loses its effectiveness over time. Based on 

pilot trials undertaken at Clareville WTP, the media would require replenishment every 20 months at 

normal plant output. In practice the replacement of GAC media would not be a single operation taking 

place every 20 months but would be undertaken on rotation across a number of filters. The total mass of 

GAC filter media that would be replaced annually would be 420 tonnes. This material would be transported 

off site and brought to a specialist offsite facility where it would be regenerated by heating it to high 

temperatures. Following this process the GAC media would be transported back to the WTP for reuse. 

369. Process waters from the treatment process would not be discharged back to the environmentally sensitive 

Lower River Shannon SAC. The process waters generated in the treatment process itself would be treated 

on-site and recirculated through the WTP. Process waters from the treatment process would be generated 

from the following sources: 

• Backwash water from rapid gravity filters 

• Filter 'run to waste' water 

• Supernatant returned from sludge thickening 

• Expressate from the sludge dewatering process. 

370. The volume of recirculated water would be variable; it would depend on filter backwash frequency, the 

length of the 'run to waste' cycle and the rate of sludge generation in the settlement tanks. The ‘Run to 

Waste’ would not result in a discharge as it would be within the re-circulation process.  

371. It is proposed to tanker foul wastewater produced by Construction Phase staff and, later, Operational 

Phase staff to a licensed WwTP. 



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

 

SID Engineering Report (F01)   61  

 

5.5.4 Third Party Access  

372. The ESB would have access to the WTP site to maintain the 38 kV Electricity Substation. This would be 

achieved via shared use of the permanent access road from the R445 to the site.  

373. A number of additional access points have been included within the design in order to maintain landowner 

access to land / infrastructure. These are:  

• A gate within the entrance from the R445 to the WTP to provide access to the land to the east of 

the permanent access road  

• A gate within the entrance from the R445 to the WTP to provide access to the land to the west of 

the permanent access road.  

374. In addition, an agricultural crossing would be provided from one side of the permanent access road to the 

other in order to allow the landowner to access the land on either side of the embankment.   

5.5.5 Maintenance  

375. All of the infrastructure has been designed to allow for routine maintenance and replacement. At the WPT 

this includes the following:  

• The Water Treatment Module Buildings would be self-contained parallel treatment streams, each of 

which can be isolated and taken out of service 

• Each stage of the treatment process within each module has been designed to deliver the peak 

supply of 300Mld whilst allowing for routine maintenance to be undertaken.  

376. The design of the WTP includes the following for maintenance purposes:  

• Gantry Cranes at all the main pumpsets and for GAC, RGF or manganese filter removal 

• Pathways around the Main Treatment Module Buildings to facilitate solar PV panel cleaning using 

a cherry picker.  

377. Routine maintenance and cleaning would include:  

• Periodic regeneration of the GAC; the frequency would be dependent on the input water quality and 

target output water quality 

• All tanks in the WTP would need to be drawn down, taken out of service and cleaned at least once 

per year. The plant has been designed to allow for the planned maintenance and servicing of tanks, 

where tanks can be taken out of service without reducing the throughput of the plant. The water 

content of tanks on the WTP site would generally be drained to the Tank Draindown Management 

and Commissioning Lagoons in the south-east quadrant of the site, which have a combined volume 

of 30,000m3 

• In the event of an invasive species breakthrough, one of the RWBTs can be taken out of service for 

inspection, cleaning and maintenance, while the full flow is passing through the other tank 

• Maintenance tasks for the HLPS pumps would include weekly checks of all the main items of plant, 

but with no expected significant maintenance required for 10 years or more. 

5.5.6 Monitoring 

378. The monitoring of the WTP and the treatment processes would be automated however; it would be backed 

up by routine audits and inspections including:  

• Inspection of the sludge blanket at the coagulation plant 



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

 

SID Engineering Report (F01)   62  

 

• Inspection of the rapid gravity filters 

• Inspection of chemical dosing points 

• Inspection of disinfection systems 

• Monitoring water quality post treatment including residual pH level 

• Checking the speed of the pumps, the volume of water being moved and the pressure in the pipeline. 

5.6 Potential Future Connection 

379. Provision has been made within the design of the WTP and its access road to include a watermain with 

a take-off to enable the provision of a strategic connection to the Limerick area at some point in the future. 

This is one of the Take-Offs described in Section 11.7 that allow for a potential connection to be made in 

the future to provide a supply into Water Resource Zones in the Midlands Region in accordance with the 

Eastern and Midlands Plan (Irish Water 2022). This future connection would be a stand-alone project with 

a separate consenting process.  



Water Supply Project Eastern and Midlands Region – SID Engineering Report  

 

 

 

SID Engineering Report (F01)   63  

 

6. Break Pressure Tank 

6.1 Purpose 

380. To deliver treated water from the WTP at Birdhill to the TPR at Peamount, the pipeline must traverse an 

undulating route across hills of varying elevation. To safely and efficiently operate a pipeline capable of 

transferring up to 300Mld, a BPT is proposed. Its purpose is to provide hydraulic stability and mitigate 